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SIEMIC ACREDITATION DETAILS:

iﬁ%& THE AMERICAN ASSOCIATION FOR
LABORATORY ACCREDITATION

ACCREDITED LABORATORY
A2LA has accredited

SIEMIC LABORATORIES
San Jose, CA

for technical competence in the field of

Electrical Testing

This laboratory is accredited in accordance with the recognized International Standard ISO/MIEC 17025:2005 General
Reguirements for the Competence of Testing and Calibration Laboratories. This accreditation demonstrates technical
competence for a defined scope and the operation of a laboratory quality management system (refer to joint ISO-ILAC-TAF
Communigué dated 18 June 2005).

Presented this 11th day of July 2008.

[t Mg

President j

For the Accreditation Council
Certificate Number 2742 .01
Valid to September 30, 2010

For the tests or types of tests to which this accreditation applies,
please refer to the laboratory’s Electrical Scope of Accreditation.
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United States Department of Commerce
MNational Institute of Standards and Technology

NVIAD

Certificate of Accreditation to ISO/IEC 17025:1999

NYLAF LAB CODE: 2HyT28-0

SIEMIC Laboratories
San Jose, CA

ie recognized by the Mational Vaolunfary Laborsfory Acorediabiion Program for confarmance with oriferis sel forth in
NIET Handbook 150:2007 and al meguvements of ISOAEC 170251855,
Apereditation (s granted for gpeciffc sanaces, Nefod on the Scope of Accreditation, for

ELECTROMAGNETIC COMPATIBILITY AND TELECOMMUNICATIONS

A
H07-00-0) through 2007-12-31 . é .
LR

Efnsive dalas
My 0

For mﬂ%%ﬁaﬁmmmm Technology

RLAP-0IC (REY, 2008-08-1




Serial# SL08062302-AMN-006(15.407 & RSS 210 Annex 9)(AMN12310)

Tite:  RF Test Report of Amimon Ltd, model : AMN12310 Issue Date 02 August 2008

To FCC 15.407 2008 & RSS-210 Issue 7 : 2007 Page 40f 59
www.siemic.com

SIEMIC ACREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division
7435 Oakland Mills Road
Columibia, MI} 21046

December 20, 2007

Registration Number: T83 147

SIEMIC Laboratornes
2206 Ringwood Avenue,
San Jose, CA 95131

Attention: Leslic Bai

Re: Measurement facility located at San Jose
3 & 10 meter site
Date of Renewal: December 20, 2007

Dear Sir or Madam:

Your request for renewal of the registration of the subject measurement facility has been received. The information
submitted has been placed in your file and the registration has been renewed. The name of your organization will
remain on the list of facilitics whose measurement data will be accepted in conjunction with applications for
Certification under Parts 15 or 18 of the Commission's Rules. Please note that the file must be updated for any
changes made to the facility and the registration must be renewed at least every three years.

Measurement Facilities that have indicated that they are available o the public to perform measurement services on

a fee basis may be found on the FCC wehsite www. fec.gov under E-Filing, OET Equipment Authorization
Electronic Filing, Test Firms,

Sincerely,

Phyllis Parrish
Industry Analyst
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May 23rd, 2008 OUR FILE: 46405-4842
Submission No: | 26429

Siemic Ine

2206 Ringwood Ave,

San Jose CA 95131

USA

Atrention: Leslic Bm
Diear Sar'Madame:

The Bureou hos recewved your appheation for the registration / renewal of o 3/10m OATS. Be
advised that the mlormation received was satisfoctory o Industry Cansda. The following mamber(s)
i= now associnted o the siteds) for which registration / renewal was sought (4842A4-1). Please
reference the opproprate site number m the body of lest reports contmning  measurements
performed on the site. In addition, please be informed that the Bureau is now ulilizing o new site
numbering scheme i order to simphify the electronie fling process. Our goal 15 1o reduce the
nmumber of secondary codes associated to one particular company. The following changes have been
ke Lo your recond,

- Your primary code 15; 4842
- The company number associated 1o the site(s) located ol the above address 1s: 4842A

- The tble below is a summary of the chunges made to the unigque site registration numberis).

New Site Orhsolete Site Description of Site Expiry Date
Number Number (YYYY-MAM-DD)
484241 4842-1 3m Chambsr 200000523

Furthermore, w obtain or renew o wugue site number, the applicam shall demonstrate that the site
has been oceredited 1o ANST C63.4-2003 or later. A scope of accreditation indicating the
ncereditation by o recognized acereditation body to ANS] C63.4-2003 shall be accepted. Please
mdicate i a letter the previows assigned site number 1f applicable and ihe type of site (example: 3
meter OATS or 3 meter chamber). 11 the test Gciliny is not aceredited 1o ANS]CA3.4-2003 or later,
the test facility shall submit test dota demonstrating full complionee with the ANSI standard. The
Burean will evaluate the Hilng to deternune if recogmition shall be gronted.

The frequency for re-validation of the test site and the information that is required 1o be filed or
retained by the testing party shall comply with the requirements established by the acerediting
organization. However, in all cases, test site re=validation shall occur on an interval not 1o exceed
two years. There s no fee or form associated with an OATS filing. OATS submissions are
encouraged o be submitted electronically to the Bureau usimg the following URL;
hitp:/fstrategis. ie. ge.calepic mtemet inceb-bhst. nsCen'h_ 100052e html

I you have any questions, you may contact the Bureau by e-mail ot gertification bureauw@ic ge ¢
Please reference our file and submission numbwer above for all comespondence.

Yoarrs sincercly,

= - —
5 Proulsy
Test & Mrasurcment Specialis
Ceruficaton mnd Engincoring Burean

3701 Carlng Ave.. Bulding 94
Uneswa, Ohtario K2H 852
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VEI

Vobnbary Castral Couned For erlardncs
iy lalormanion Techaolopy Eoupment

]E MO Bidg #-0-5 Arsbudei

Vhreto—Hu Tobyn Jazen 105-0041
Tel+El-2-3073-3118
Fac+HI-5-5518-0157

Bk e e =

Fabruary 12 . 2004

TO: SIEMIGC, ING.

Membership MO: 2185

Wia confirmed your payment for annual memoershio fee and admissaon fee. Thank
wid wiry msch for your remittng.

Please find snclosed YGE] documents. As admission fee and arn el mambarahip fae
were confirmed, your campany registersd ag VG| afficsl mambar.

Fram rmow an, it s possibla for yous compary 1o sebmit ccnformity werification report
arsand application for registration of measuremant facilites.

Plaass find necessary foems for ywouws submession fram VGCT web-site.
W CLOF P
Wiken vou submit corformity werification report, pleass subrel ta Ma, Yake Inagaki £

inagakitvooiorip and appbcation for registration of measuremant facilities, please
cubmit to Mr. Masaru Denda & denda@sccrLorip

Ther address. phoerne amd fax rumber are absolutly same as [ Please refer address
mificated an top right-hand comer of this page

i you hawe any cther guestions regarding membership, feal fres to contact me,
Thank wou wery mush.

HBast Hegards,

Haako Hor (M50
Wioicl
o ooi.orjp

Enclosure

R S R A SR (T
Tis-tid) AWEREAESE-1-5 4T EITL 8 (M0aEi] Al Tel 0328751130 Fasc 8- 551205
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N T E R

Certificate

Fhis s ter certdfy that the
Chunlity Management System
ol

SIEMIC , Inc.

2106 Ringwosd Avenme
San Jose, California 25131 1.5 A

has been sumhozed o cary out Japan Specified Radio Equiponent test by
arder and under supervision of RF Technobogies Co., Tad. according to
Mogificntion Mo 28 of Radee L

Aun sasessmnent of the Inboemory was conducted sceonding o the “Procedure and
Cofitions for Appoimtmenes of 240H2 Band Low povest dais commamications ss=lem
thin Blisicath and Wirehess LAMN ws with eferences i TSOVIEC | T025
by an RF Technologics Co., Ll mudizon

Aundit Report No. MRERFISFRZT

i A
T e r..f’- S T
Kok Sarashing A bt Boegami |
o ol MFresiderin
EF Techmodogkes O, L, BY Technologyes Co., L,
Aialat D lasued [Make
Seplember 2 7th, WM0S Ohetodbaer Sth, 20ES

This Cerifleste is valid wmil September 26™ 2006 or next schedube audit.

oy ey Reginiered Centificotoon Eeody
R.F 'l'rH:I':n.:‘r'Il;lg'hﬂ Cio: Ll f
472, Nippa-cho Kohoke-ku, Yokohansa, 2230057, Japan =37 S5
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Al 8 7] 3R] A A
Certificate

i Desionated Testirgr Loaboweiory

AW ENa) : KROOIZ

BRI EE L) =gl Frad

i Mame af Lot} rFhrely Chitonon & Catfiorne Teorolnges Co, Lid)
N : AFE o] ¥A LiF opel2] 4136-1

A ddrese ] CLF-I, Ar-n, Bhd-an Heora, Rasgaa-lh Roreee!

2206 Ringwood Avemie San Jose, CA, LISA,

Algitol 9 §1§ @ F4 (Telecommunication Part)
Aren & Categoryl 4 (Radio Communication Part)
s g EMI : wjSx) A 2 f
A=A (EMS) @ w) =] A 29
7 2hH (Safety)
P (SAR)

# 7lgHE A RS A A g R e Tl BT
2l#] HRFAF A9 7REE FAHFI.
This is to ceriyfy the
the above rmevibioresd loboroiory s desigrated
as the festing abarotory n accorndarsce wilkh
the Regulatlons on Desigreaiion of Testing: Loalusofory |
S Irfarmetion and Corrraerdication Fopudparresril.

20053 (Vo) THIMonthl BRI

A 35 9 + &

IDNrector General of Rodio Reseorch
Ministry of Inforrmation and Corrmnioation
Republic of hovea
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* | UNITED STATES DEPARTMENT OF COMMERCE
F i Platisnal Ipaticuce of Scamderds and Technalogy
Eaithiwralnrn  Marssnd 208585

Agpri] 15, 2008

Mr. Lesfi= Hai

SIERED Labcswtories
2206 Rmpwvasd Avenoe
San Juse, & G313

Par Wi Bl

| mm plhemsed o infiormn vao thom your lahomtery hos been recognized by the Minesesy of Dnfomsaiss anl
Commremcaisom s Rsdio Radesrch Lalsorwiore (HHEL ) wedsr the Asin Puzilic Ecommmic L oopoermisom
{APEDY Muiual Recosnites Amraneement i RTREAL Your Tabormiiiry bs e dlesignatod fis wer s &
Condorminy Asssesment Hody (AR ) umdsr Appendic B, FPhase | Procedures, of the AFED Tel MEA
Thi partinesd Hfnrmation ahoul ¥ous boraiory™ s designagion (s a8 oo

AR Mame: STEMEK Loberaninnies

[Sentificotion Mo, LISLiI

Scnpe:

I Covernge Hpamiaris | Dutw ol Recognitin |

! Etecoro Mapnetic Inberforesce HEL Noikce Mo, JEE-810 Technical Aqeell 15, 204G
Reguaemenss for Electromagnets:. Brerlenmcs

I Anmes BUEM-221 BRRL Moviee Mo, 2005131

Coiiformily Assessment Procedime far

i l Electrumeenctic Imerlemnos |

| Elecera Magnetic Suscepdibility I HEL Motsee We J005-1 30 Technicl Aqril 18, ZIHM |

Reguirements fior Elecimmaenetic

Susceptihiliy

Anoey | -TIRKN-& ] IHH-3-T, 4-3, -84, 4.9,

-4-fi, <4-F, ~4-111 BEL Motaee Mo, 2003-152

Conformity Assessmont Procedome Far
| Elgetramugnetic Susvgpiahiliog

#d

Wini iy selfemil st glats o RRL e verify el the egpalpariest L be linpasied inso Kores satis{ies the
spplimble reguiremmemgs. The designation of your organizaton woll remaan in foree as g &s s
e oreditmion dor the designated scope nmmaoins yalid and comply will the destpnation requiremenes

The mainiss ol dll secogmized CAHs will e posaed oo e BIST webssite @ ipcis =i govimm, [ yoo
have ey geestions plesse contme Mr. Jogindar (Jee) Dhallon m{3401) 9755521, We sppreciaie your
comtinied srleres] o oser enlertinboeml cinlormily ssesEnieas soelvilies

Somegrely,
P S Heoem—

Paagid F. A ldesmain
Ceroup Leader, Stundends © pordibatios unid Comloriniiy CGroup

v Jogdy Dilics ~NJIST
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SIEMIC ACREDITATION DETAILS:

e
P R,
¥ 1','_— 5 UNITED STATES DEFARTMENT OF COMBIERCE
o [N Platsaiial lnsticuts of Bsndards and Techaology
™ .,.--""Il Cathwirslning, Maslasl POBES

Blday 3. M

Mr, Leslbe Hai

HIEMIEL Labsaraiories
200 Flimgwond Averuge
Sy i, A 931131

[z &ir. Hai!

| &m pleased 1o infiarm you et your laborasory has been recognized by the Chinese Tuipei®s
Baresu of Standards, Metrobogy, and Inspection (BSR T} under tbe Asin Pacifse Economic
Coppematicn [ APECH Mumal Recognaiom Arrmngemnens (MRA] Your labonilary i s
designubed ta ool 23 0 Conformily Asaesamesil Hody (CAB)Y urder Apperadic B, Phase 1
Proceclures, of the APEC Tel MEA. You mny submtli tesl doth (o BEMI 1o verify that the
exjudpineni 1o be impored into Chinese Tespel solssfies the npplisable requitements. The
desdpracion of voar prganizaibon will mmain in force os long 2= s scyreditatbon for the
designafed soope pirmmbng valld snd camply with the degignmion requirements. The pestineon
desippotion mfvrmotion e as Gl oo

= BSMI number SLE-IN-E-11300 (Musi be apprlied o the st repora)
- LIS lifsntification Mao! (LTI EA T
- Bpope ol Designiisin M5 1543

Sunhorized signomory ir, Lesile Bai

e nomes of all recopmiznd CABs will be posved on ihe NIST websiie ot hitpoiis myl govinen
I poni heve any questsons, phesse comleetl Me Db bom o 01-975-2521, We appreciale vols
cadimued interest in owr imiermanonnl conformidy mssSsment poiavatics
Sineerely,
_.-"- 'll._t_—"':'- @ﬂ—l—-—o—
f--ﬂn-y-q"l T

[hiviied F, il derminnm
Cirogip Leader, Standnrds Coardmmotion nnd Conlonmily Liresap

ot Jopinidar Dihiilkin

NIST
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o "'-q.."_
el
rolfhl - - UPITED STATES DEPLATMENT OF COMPMERLTE
= Pdasinisal Imaire of Stendards and Toohnokogy
"'-..\__I!__,ul"r Captasiulilirg, Mg 238

Anegust & 20K

Bir. Lexlie Har

SIEMIC Luboratones
22206 Ringveood Avense
San Jose OA 9515

Dear Mr. Ba:

| nm pleased o snform vou thol STEMIC LobonsSores has been rscogrized by the Chinese
lafpel’s Muiivasl Cemmunicsions Commision (B800) umber ihe Asia Macifle Ecomamic
Cooperatban for Telocommunications and Information, Misual Recopnition Asraingenset (AFEL
[ed BRERLAY Yous lnbormiory s pow desigrased w0 et s o Conformity Assessment Body (CAR)
tmder Agpendix B, Pliase | Frocedures, of the AFEC Tel WIS

Yol may submit ess datn b SO0 1o verdy Thal e equepenemid o be impeoried imin Chinese
lmipel soafies their applicable requirements using the fsdlowdng ikl ines

- Wour laboratory's pesigned -digi 115, klentificstion mumber s ESOTHE Y ou ghould
mederence his pumber (N yowr Sorresponodenos.
The scope of designnibon s lnvied o LPSHE, Your designagion will remalnin focoe o
Ieog s yoor socneditaibon remadng valld for e seope of designation

If vara hove amy guestioms plesse comtacl Mr. Jegicslar [aillon win emall o dhillnEnistgoy or
via flg @ 301-975-54 )4 The nomes of all recopized labomtaries will be posted an the M5
waheile i ivtpeaanist.govimea. We appreciole voar contitued inSores! 113 o8r imiermpkii
conforminy assesaitenl aoiivities

Sincerely.

Bod 2= . P A

Davicd F, Aldermun
Uirnup Leudes Stundardds Coordinmisnn and Comfoemity rown

. Tagindar Dihillon

NIST
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f )
I
{(fﬂ“\ Labaratorio Valentin V. Rivero

EAaRIIETI

= Marcn D F @ tH de ochubre e 20085

LESLIE BAl

DIRECTOR OF CERTIFICATION
SIEMIC LABORATOHRIES, MG
ACCESSMG GLOHEAL MARKETS
FRESEMNTE

En coniestssin §osy sgirea o fecha § de sapteenbing del &% &=n cumse. = oomess
= sl muy  INEreEsces: BN - B iniEncan e firmar - un  Adnieice g
Feconoamadia Mulun, pam lo cssd adjunio & eshe Saniis ssvonrara = Scunmio en
doima Foles y SEpal pralrnnoo o fos cuakes e pioc ses NESSa0o Y BN §U CEmo
COrEQia, pama gue 31 &E s atuerdo pader frmuda para masdano con &S
B o ukscdes Mo coree oo 50 wislo bueno y asi podar efeross d b soperdn

AnNmnEChT BEE S0 pElG Mecoodans que fuesbn DDEFMediEND gesiEl GErE 8
SMpEress lnstel o hl=noo 5 A& de T W ampress qaie ha cclaborsss dursyis= mucha
levnipn com noaaines & o relacorsdo o |a evaldacion de B corformidad y gun Suania
sor mrplin expernenco &n gestoria de la carsficscd &0 da pumplreanhd oo Mormes
CficiEas Moxicanae de prodosts &5 Maaea

e OREmO0 o8 el Enecndoks wn oortiel sslule 'y ssperstta s cormenianns al
Acusndo quE NoS oouSS

AlBnisivdeiie lll',
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OFTA | e R elephone WS ; (8520 2061 €320
N | Rt Emmme FaxMo Wz ; (B52) 2E3H S04

W R Emal BEMG: ;52005

bir. Leslie Bai

Director of Certification,
SIEMIC Labormborics
220 Ringgwoesd A venue
Ban Jose, Califomia 05131
LIEA

[rear bAr. Bai,

Application of Recopnised Testing Ageney (RTA)

Refeming your submizssm of 28 fune 20 m relation o the application of
RTA, | am plessed so mform sou thet OFTA bas appoimed SIEMIC Labormiones
(SIEMIC) as a Recognized Testing Agency (RTA)

Please mite that, wnder the Hong Komg Telecommumications Eguaipenent
Evaluation and Cetifiation (HETEC) Scheme, SIEMIC s authorized 1o comdissy
vvaluation tests on eelecommunications  equipment agans the Tollowing HETA
specifications ;

VR
1001, 1002, 1004, 1006, 1007, 1 (08
1010, 1015, 1016
10T, TG, MEET, 1020
1030, 1031, 1032, 1033, 1034, 1035, 1006
1041, 1042, 1043, 1045, 1047, 1048
i a] |

Wou are requesied to refer o and comply Wil the code of pracice and
pmdelines for RTA os given in the nformation Mo OFTA 1411 “Kecopnised] Teving
Agency (RTA) for Comchicing Evalimnios Test of Telecommunications Equipment™,
which can he dirwmbiaulsal fram OFTA™= homupagy at

hiips ey alia. oy b tec/information-notes himl,

I vou Fave amy quimies, phesse do not hesilate o conlact me.

Yoars sincerely,

(K K Sin}

for Dhirecior-Cenesal
of Telecommunications

Crifice of the Telecommsnicatbans SAutharity hizposww. ofta gow.hi
FAIF Wa Chisng Hasse 13 Oueon's Rosd East  Wan Chal Hong Kong

Lo }

R T LG 210 AR 20 T
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The purpose of this test programme was to demonstrate compliance of the Amimon Ltd WHDI Receiver
Module, against the current Stipulated Standards. The WHDI Receiver Module have demonstrated compliance
with the FCC 15.407 2008 & RSS-210 Issue 7 : 2007

EUT Information

EUT : WHDI™ - Wireless High Definition Interface - sets new standards for quality wireless

Description high-definition video connectivity. It provides a high-quality, uncompressed wireless link
which can support delivery of video data at rates equivalent to up to 1.5Gbps (including
uncompressed 1080i and 720p). These equivalent data rates can be delivered on a
single 20MHz channel in the 5GHz unlicensed band, conforming to worldwide 5GHz
spectrum regulations. Range is beyond 100 feet, through walls, and latency is less than
one millisecond. WHDI™ enables a wireless video link that offers the same functionality,
cost and quality as a wired link. Practically all of the hundreds of millions of wired
connections between video sources and displays today are based on delivery of
uncompressed video. In order to replace these wired links, the wireless interface needs
to be uncompressed as well.

This module is acting as receiver or uplink unit most of the time, It has 5 receiving
Antenna and one Transmit antenna.

Model No : AMN12310
Serial No - None
Input Power : 3.3Vdc

Classification
Per Stipulated
Test Standard

Spread Spectrum System / device
Spatial Multiplexing MIMO System
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Compliance testing of WHDI Receiver Module with stipulated standard

Applicant / Client Amimon Ltd
Amimon Ltd
Manufacturer 2 Maskit St.

Herzlia, Israel , 46733

Laboratory performing the tests

SIEMIC Laboratories

Test report reference number

SL08062302-AMN-006(15.407 & RSS 210 Annex 9)(AMN12310)

Date EUT received

28 July 2008

Standard applied

FCC 15.407 2008

Dates of test (from - to)

28 July 2008 - 12 August 2008

No of Units: N/A
Equipment Category: NIl
Trade Name: Amimon Ltd
Model : AMN12310
RF Operating Frequency (ies) 5160~5240MHz
Number of Channels : 5
Modulation : Amimon Proprietary Modulation

FCCID: VQSAMN12310
ICID: 7680A-AMN12310
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The product was tested in accordance with the following specifications.
All Testing has been performed according to below product classification:

Spread Spectrum System / device
Spatial Multiplexing MIMO System

Test Results Summary

Test Standard
Description Pass / Fail

47 CFR Part 15 Subpart E RSS 210 Issue 7
15.205 RSS210(A8.5) Restricted Band of Operation
15.207 RSSGen(7.2.2) Conducted Emissions Voltage
15.209 Radiated Emissions Limits; General Requirements
15.407(a)(2) RSS210(A9.2)(2) Occupied Bandwidth Pass
15.407(a)(2) RSS210(A9.2)(2) Peak Output Power Pass
15.407(a)(2) RSS210(A9.2)(2) Peak Power Spectral Density Pass
15.407(a)(2) Power Reduction (antenna gain > 6dBi) Pass
15.407(a)(6) Peak Excursion Ratio Pass
15.407(b)(6) RSSGen(7.2.2) AC Conducted Emissions Pass
15.407(b)(2) RSS210(A9.3)(2) Radiated Spurious Emissions > 1GHz Pass
15.407(b)(6) RSS210(A9.3)(2) Radiated Spurious Emissions < 1GHz Pass
15.407(f) RSSGen(5.5) RF Exposure (MPE) Pass
15.407(g) RSS210(A9.5)(e) Frequency Stability N/A*

RSS210(A9.5)(g) User Manual Pass
ANSI C63.4: 2003 & RSS GEN Issue 2
PS: All measurement uncertainties are not taken into consideration for all presented test result.
*Manufacturer will make declaration to ensure meeting this requirement.
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5.1 Antenna Requirement

Requirement(s): 47 CFR §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

Antenna requirement must meet at least one of the following:
a) Antenna must be permanently attached to the device.
b) Antenna must use a unique type of connector to attach to the device.

c) Device must be professionally installed. Installer shall be responsible for ensuring that the correct antenna
is employed with the device.

The antenna is printed inverted antenna. Antenna gain is 1.9 dBi for 5.8GHz.

PS: The connector is for future option and is not physical connected.
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5.2 Conducted Emissions Voltage

Conducted limit (dBuV)
Frequency of emission (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
*Decreases with the logarithm of the frequency.
1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct CISPR
and Average detectors, are reported. All other emissions were relatively insignificant.
2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Conducted Emissions Measurement Uncertainty
Al test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 9kHz — 30MHz (Average & Quasi-peak) is £3.5dB.

4, Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : July 28 ~ August 12 2008
Tested By : Kent Kim
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Results:

amplitude({ dBuv)

: l |’|:I Iﬁ'i r p
s ""ﬁnh' HE I 1 T L T

0.15 100 10.00 30.00

Frequency (MHz)
Quasi-Peak Limit Average Limit

120V, 60Hz, Phase Line

Frequency VQIP Clalss. B Margin Avg CIa!ss. B Margin

R N W TR @) (dB)

0.17 45.34 65.33 -19.99 28.28 55.33 -27.05 Phase
0.51 36.78 56.00 -19.22 35.22 46.00 -10.78 Phase
0.61 37.10 56.00 -18.90 35.96 46.00 -10.04 Phase
748 35.10 60.00 -24.90 27.45 50.00 -22.55 Phase
741 35.71 60.00 -24.29 30.26 50.00 -19.74 Phase
0.27 35.62 61.21 -25.59 25.07 51.21 -26.14 Phase
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amplitude( dBuV)

A G i

0.15 1.00 10.00 30.00

Frequency (MHz)
Quasi-Peak Limit

Average Limit

120V, 60Hz, Neutral Line

Freauen QP Class B Margin Avg Class B Margin
?“‘,‘I‘Ifl‘;) cy Value Limit Value Limit
(dBuv)  (dB) (dB) ~ (dBuv)  (dB) (dB)

0.16 4544 65.54 -20.10 28.29 55.54 -271.25 Neutral
0.27 36.53 61.34 -24.81 25.07 51.34 -26.27 Neutral
0.37 31.74 58.55 -26.80 20.56 48.55 -27.99 Neutral
0.61 36.85 56.00 -19.15 35.57 46.00 -10.43 Neutral
0.51 36.78 56.00 -19.22 34.91 46.00 -11.09 Neutral
7.99 33.23 60.00 -26.77 25.78 50.00 -24.22 Neutral
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5.3 Occupied Bandwidth & 99 % Bandwidth

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : JULY 28 ~ AUGUST 12 2008

Tested By : KentKim

Requirement(s): FCC CFR 15.247 & RSS 210 (A9.2)(2)

The 26dB bandwidths were measured at the antenna terminal using a spectrum analyzer. 26 dB BW spectrum analyzer setting:
RBW = approximately 1% of the emission BW and VBW = approximately 3 times RBW.

Test Result :

Frequency (MHz) Channel BMeasu.red 26dB Measqred 99%
andwidth (MHz) Bandwidth (MHz)
5160 Low 20.83 16.17
5200 Mid 23.08 22.92
5240 Hi 22.92 16.08
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Refer to the attached plots.
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26 dB Bandwidth - Low Channel ()

ATTEN 38dB UAUG 188 ZTMKR A7dB

RL 28.8dBr 18dB~ 23.88MHz

W,w i
W i
R W W WVM
J\WW\{n
¥
CEMTER 5.28B8@8CHz SPAN 58.88MHz
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ATTEN 28dB ZTMKR —2.58dB

RL 18.8dBrn 18dB~ 22.92HMHz

e

CENTER 5.24888GH= SPAN 58.88MH=

*RBW 388kHz *UBH 1.8MHz SHP 58.8ns

26 dB Bandwidth - High Channel ()

=THKR 3.80dE

18dB~ 16.88MHz
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W 16.88MHz M/J \
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CENTER S5.16888GHz SPAN 58.88MH=

*RBW 388kHz *UBH 1.8MHz SHP 58.8ns

99% Bandwidth - Low Channel
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ATTEN 38dB UAUG 61 ZTMKR —2.58dB

RL 28.8dBr 18dB~ 22 83MHz

OCCUPIED BW

©OCC 99.08 Wv el

o T
22.92MHz

e P,

CENTER 5.28888GH= SPAN 58.88MH=

*RBW 388kHz *UBH 1.8MHz SHP 58.8ns

99% Bandwidth - Mid Channel

ATTEN 28dB ZTMKR 2.58dB

RL 18.8dBrn 18dB~ 16.88MHz

vt
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CENTER 5.24888GH= SPAN 58.88MH=

*RBW 388kHz *UBH 1.8MHz SHP 58.8ns

99% Bandwidth - High Channel
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5.1 Peak Power Spectral Density

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : JULY 28 ~ AUGUST 12 2008

Tested By : KentKim

Requirement(s): 47 CFR §15.407(a)(2) & RSS 210 (A9.2)(1)

Procedures: The peak power spectral density measured at the antenna terminal using a spectrum analyzer. RBW=1MHz,
VBW=3MHz, sample Detector with power averaging.

Peak power spectral density limit is 4 dBm in any 1 MHz band. (15.407)
EIRP Spectral density Limit is 10dBm/MHz (RSS 210 Annex 9)

Test Result :
Channel Measured 15.407 Peak Spectral
Frequency | Peak Spectral Density Limit
L (MHz) | Density Limit
(dBm/MHz) (dBm/MHz)
Low 5160 -0.17 4
Mid 5200 1.67 4
High 5240 -1.83 4
Channel Measured Antenna EIRP RSS 210
Frequency | Peak Spectral Gain Spectral Peak
Channel (MHz) Density Limit dBi Density Spectral
(dBm/MHz) {dBl} Density Limit
(dBm/MHz)
Low 5160 -0.17 1.9 1.73 10
Mid 5200 1.67 1.9 3.57 10
High 5240 -1.83 1.9 0.07 10
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CENTER 5.16888GH=z SPAN 28.88MHz
=*=RBEMW 1.8MH= =UBMW 3.8MHz SHP 58.8ns
PPSD Low Channel ()
ATTEN 28dB MKR 1.67dBn
RL 18.8dBr 18dB. 5.19998GH=z

CENTER 5.28888GH= SPAN 28.88MH=z

*RBW 1.8MHz *UBH 3.8MH=z SHP 58.8ns

PPSD Mid Channel ()
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ATTEN 28dB HKR —1.83dBn

RL 18.8dBrn 18dB~ 5.23988CGH=z

Prabomrdntaroty |

CENTER 5.24888GH= SPAN 28.88MH=z

*RBW 1.8MHz *UBH 3.8MH=z SHP 58.8ns

PPSD High Channel ()
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5.2 Peak Output Power

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : July 28 ~ August 12 2008

Tested By : KentKim

Requirement(s): 47 CFR §15.407(a)(2) & RSS 210 (A9.2)(1)

Procedures: The peak output power was measured at the antenna terminal using Acceptable Procedures: Peak conducted
transmit output power outlined in FCC DA 02-2138 Appendix A.
RBW=1MHz VBW=3MHz, peak detector, where T = « pusec.
15.407 Limit =17 dBm, {4 + 10l0g(20.83) = 17dBm} }
RSS 210 Annex 9 Limit = 22 dBm (EIRP). {10 + 10log(16) = 22dBm} }
Test Result :

Channel Measured Output
Channel Frequency | Output Power | Power Limit
(MHz) (dBm/MHz) (dBm/MHz)
Low 5160 12.4 17
Mid 5200 16.5 17
High 5240 14.0 17
Channel | Measured | "o EIRP EIRP Limit
Channel Frequency | Output Power (dBi) (dBm/MHz) (dBm/MHz)
(MHz) (dBm/MHz)
Low 5160 12.4 1.9 14.3 22
Mid 5200 16.5 1.9 18.4 22
High 5240 14.0 1.9 15.9 22
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5.3 Band Edge & Antenna Port Emission

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : JULY 28 ~ AUGUST 12 2008

Tested By : KentKim

Requirement(s): 47 CFR §15.407(b)(2) & RSS 210 (A9.3)(1)

Procedures: The spurious emissions was measured at the antenna terminal using a spectrum analyzer.

bandwidths at hi, mid, and low channels with the highest output power.
Out of Band Emission Limit: -27 dBm / MHz (EIRP)

Test Result:

ATTEN 28dB HKR —58.58dBnr

RL 18.8dBrn 18dB~ 788.1MHz

START 38.8MH=z STOP 1.8888GH=z

*RBW 1.8MHz *UBH 3.8MH=z SHP 58.8ns

Low Channel -1
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ATTEN 28dB

MKR —-47.67dBr
RL 18.8dBr 18dB/ 5.888GHz
1]
R
I L . PV TR o) ‘ukj'i
[Ty e T L MWW‘*\L MMWWW
START 1.88BGCHZ STOP 5.888GHz
*RBH 1.8MHz *UBH 2.8MHz SHP 88.8ns
Low Channel -2
VAVG 188 MKR -42.17dBr
18dB/ 5.14975GHz
1]
R WW
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MWWN v
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START 5.18088GHZ STOP 5.15888GHZ
*RBH 188kHz *UBH 2.8MHz SHP 58.8r5

Low Channel -3 (10dB should be added to Measured Emissions)
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ATTEN 28dB HKR —41.33dBrn

RL 18.8dBrn 18dB~ 37.13GHz

START 25.88GHz STOP 48.88GH=

*RBW 1.8MHz *UBH 3.8MH=z SHP 388rs

Low Channel -6

ATTEN 38dB HKR —48.33dBr

RL 28.8dBr 18dB~ 972.5MHz

START 38.8MH=z STOP 1.8888GH=z

*RBW 1.8MHz *UBH 3.8MH=z SHP 58.8ns

High Channel -1
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ATTEN 28dB HKR —48.67dBr

RL 18.8dBrn 18dB~ 4.988GH=z

‘.'FA.NIM'\A 4 I’IuM

START 1.888GHz STOP 5.888GH=

*RBW 1.8MHz *UBH 3.8MH=z SHP 88.8ns

High Channel -2

ATTEN 28dB UAUG 188 HKR —38.83dBrn

RL 18.8dBrn 18dB~ 5.1493GHz

START 5.8888GH= STOP 5.1588GHz

*RBW 1.8MHz *UBH 3.8MH=z SHP 58.8ns

High Channel -3
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ATTEN 28dB UAUG 73 HKR —34.17dBrn

RL 18.8dBrn 18dB~ 5.2588GH=z

R MM
[ NPT Y I U NS SIS PP PRI DTS
START 5.2588GH=z 5TOP 5.59888GHz
=*=RBEMW 1.8MHz =UBMW 3.8MHz SHP 58.8rs
High Channel -4
ATTEN 28de MKR —42.23dBr
RL 18.8dBr1 1@adB~” 5.568GH=z

R et e e B e v e s

START 5.588GH=z STOP 18.888GH=z

*RBW 1.8MHz *UBH 3.8MH=z SHP 98.8ns

High Channel -5
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ATTEN 28dB HKR —44.88dBn

RL 18.8dBrn 18dB~ 24.85GH=z

IR VR LSRN OOt s e NN ﬁMWWW

START 18.88GH=z STOP 25.88GHz

*RBW 1.8MHz *UBH 3.8MH=z SHP 388rs

High Channel -6

ATTEN 28dB HKR —48.17dBrn

RL 18.8dBrn 18dB~ 37.85GHz

START 25.88GHz STOP 48.88GH=

*RBW 1.8MHz *UBH 3.8MH=z SHP 388rs

High Channel -7
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5.4 Radiated Spurious Emission < 1GHz

N

All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.
Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 1GHz (QP only @ 3m & 10m) is +5.6dB/-4.5dB (for EUTs < 0.5m X 0.5m X 0.5m).

Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Testdate: JULY 28 ~AUGUST 12 2008
Tested By :  KentKim

Requirement(s): 47 CFR §15.407(b)(6)/15.209 & RSS 210 (A9.3)(1)

Procedures: Radiated emissions were measured according to ANSI C63.4. Equipment was tested at low, mid and hi channel

with different channel bandwidth and reported the worse case.

Sample Calculation: Corrected Amplitude = Raw Amplitude + Antenna Factor + Cable Loss

Test Result:
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TX MODE

45.0

g h 3

Amplitude {dBuV jm)

fd
=
[

1 1
30.0 100.0 1000, 0
Frequency (MHz)

Frequency Quasi- Antfanna Turn.te.lble _ Limit @ 3
(MHz) Peak height position Polarity meters
(dBuV/m) (cm) (deg) (dBpV/m)
699.97 37.35 130.00 V 115.00 46.00 -8.65
199.99 32.82 138.00 H 104.00 43.50 -10.68
33.57 1717 322.00 H 133.00 40.00 -22.83
47.70 20.04 43.00 H 132.00 40.00 -19.96
959.97 33.37 157.00 V 140.00 46.00 -12.63
845.43 33.73 75.00 H 278.00 46.00 -12.27
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RX MODE

g h 3

Amplitude {dBuV jm)

fd
=
[

I|I"I-l|1 Fh',ﬁ'frll'ull.ll Illldl}"ih"]l

N

1 1
30.0 100.0 1000, 0
Frequency (MHz)

Frequency Quasi- Antenna Turntable Limit Margin
Peak height position Polarity
(MHz) (dBuVim) (cm) (deg) (dBpV/m) (dB)
799.98 4297 219.00 H 104.00 46.00 -3.03
899.98 38.61 220.00 H 100.00 46.00 -7.39
699.98 37.41 137.00 H 106.00 46.00 -8.59
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5.5 Radiated Spurious Emissions > 1GHz

N

All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.
Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 1GHz — 40GH is +5.6dB/-4.5dB (for EUTs < 0.5m X 0.5m X 0.5m).

Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Testdate: July 28 ~ August 12 2008
Tested By :  KentKim

Requirement(s): 47 CFR §15.407(b)(2) & RSS 210 (A9.3)(1)

Procedures: Equipment was setup in a semi-anechoic chamber. For measurements above 1 GHz an average measurement

was taken with a 1MHz resolution bandwidth and a 10Hz video bandwidth was used. The EUT was tested at low
mid, and high with the highest output power. Emissions were investigated up to 40 GHz.

- 27 dBm = 68.3 dBuV/m at 3 meter distance.

Sample Calculation: EUT Field Strength = Raw Amplitude — Amplifier Gain + Antenna Factor + Cable Loss + Filter Attenuation (if

used)

Test Result:
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@ 5745MHz @3 Meter

Antenna (07:14]

Corrected

Frequency \ Reading  Direction Height Polar Loss loss Amplifier Reading 15.407 15.407
GHz |(dBuVim) Degree Meter HIV (dB) (dB) (dB) (dBuV/m) ( dIB-iun\]liltm) Margin  Comments
10.32 46.8 160 124 v 40.6 6.64 32.77 61.27 68.3 -7.03 Peak
10.32 44.6 140 135 h 40.6 6.64 32.77 59.07 68.3 -9.23 Peak
15.48 38.1 180 155 v 42.9 9.65 31.8 58.85 68.3 -9.45 Peak
15.48 38.2 180 155 h 42.9 9.65 31.8 58.95 68.3 -9.35 Peak
5.78 42.45 180 155 v 34 4.56 3248 48.53 68.3 -19.77 Peak
5.78 56.12 180 155 h 34 4.56 3248 62.2 68.3 6.1 Peak

Emission was scanned up to 40GHz.

@ 5785MHz @3 Meter

(07:14]

Antenna

Corrected

Loss Amplifier Reading 15.407 15.407
GHz (dBuV/m) ( dIB-ilznViltm Margin  Comments
104 51.2 180 155 v 40.6 6.64 32.77 65.67 68.3 -2.63 Peak
104 47.78 180 155 h 40.6 6.64 32.77 62.25 68.3 6.05 Peak
15.6 36.8 180 155 v 41.2 9.77 31.68 56.09 68.3 -12.21 Peak
15.6 35.7 180 155 h 412 9.77 31.68 54.99 68.3 -13.31 Peak
5.783 49.6 141 199 v 34 4.56 3248 55.68 68.3 -12.62 Peak
5.783 57.71 130 175 h 34 4.56 32.48 63.79 68.3 -4.51 Peak

Emission was scanned up to 40GHz.

@ 5825MHz @3 Meter

. _— . Antenna Cable - Corrected
Frequency |Reading  Direction Height | Polar Loss loss Amplifier Reading 15.407 15.407
GHz |(dBuV/m) Degree Meter HIV (dB) (dB) (dB) (dBuV/m) ( dIB-iun\}iltm) Margin  Comments
10.48 48.5 180 155 v 40.6 6.64 32.77 62.97 68.3 -5.33 Peak
10.48 44.8 0 150 h 40.6 6.64 32.77 59.27 68.3 -9.03 Peak
15.72 375 180 155 v 41.2 9.77 31.68 56.79 68.3 -11.51 Peak
15.72 37.3 180 155 h 412 9.77 31.68 56.59 68.3 -11.71 Peak
5.785 53.61 180 155 v 34 4.56 3248 59.69 68.3 -8.61 Peak
5.785 57.35 180 155 h 34 4.56 32.48 63.43 68.3 -4.87 Peak

Emission was scanned up to 40GHz.
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5.6 Peak Excursion Ratio

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : July 28 ~ August 12 2008

Tested By : KentKim

Requirement(s): 47 CFR §15.407(a)(6)

Procedures: The peak excursion ratio was measured at the antenna terminal using a spectrum analyzer. Trace A setting:

RBW = VBW = 1 MHz (peak detector). Trace B setting: RBW = 1 MHz and VBW = 1MHz (sample detector).

Test Result :

Channel Peak
Frequenc Excursion Measur.ed Pegk
Channel q y A Excursion ratio
(MHz) Ratio Limit (dB)
(dB)
Low 5160 13 10.33
Mid 5200 13 8.16
High 5240 13 8.67




Title: RF Test Report of Amimon Ltd, model : AMN12310
To FCC 15.407 2008 & RSS-210 Issue 7 : 2007

Serial# SL08062302-AMN-006(15.407 & RSS 210 Annex 9)(AMN12310)
Issue Date 02 August 2008
Page 48 of 59

ATTEN 28dB

RL 18.8dBrn 18dB~

www.siemic.com

=THKR -18.33dB

—2.17MHz

)

7

MWW

e

1 n“:
L
Mﬂm
CENTER 5.16888GH= SPAN 58.88MHz
=*RBH 1.8MH= =*=UBM 3.8MH=z SHP 58.8ns
Peak Excursion ratio, Low Channel
ATTEN 3adB vavG a £H.KR 8.16dB
RL 28.8dBn 18dB~

A

\

/

i M P

o

e

CENTER 5.28888GH=

*RBW 1.8MHz *UBH 3.8MHz

SPAN 58.88MH=

SHP 58.8ns

Peak Excursion ratio, Mid Channel
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Peak Excursion ratio, High Channel
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Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES

Instrument Manufacturer Model CAL Due Date
Spectrum Analyzer HP 8564E 04/26/2009
EMI Receiver Rohde & Schwarz ESIB 40 4/25/2009
R&S LISN R&S ESH2-75 04/24/2009
CHASE LISN Chase MN2050B 04/24/2009
Antenna(1 ~18GHz) Emco 3115 10/04/2008
(30“‘/}&";{‘2&_'2) Sunol Sciences JB1 10/04/2008
Chamber Lingren 3m 04/18/2009
Pre-Amplifier(1 ~ HP 8449 04/24/2009
26GHz)
Horn Antenna Com Power AH-840 03/19/2010
(18~40GHz)
Microwave Pre-Amp Com Power PA-840 03/19/2010*
(18~40GHz)

Note: No calibration required.

* Or Pre-determined used hours, whichever meet first.
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| Annex A.ii. = CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1.

The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m x 1m x
0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50€2/50uH EUT LISN, connected to filtered mains.

3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4, All other supporting equipments were powered separately from another main supply.

Test Method

1. The EUT was switched on and allowed to warm up to its normal operating condition.

2. A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required frequency range using
an EMI test receiver.

3. High peaks, relative to the limit line, were then selected.

4. The EMI test receiver was then tuned to the selected frequencies and the necessary measurements made with a receiver
bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements were made; while for CISPR/EN tests, both
Quasi-peak and Average measurements were made.

5. Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Sample Calculation Example

At 20 MHz limit = 250 uV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBuV

Therefore, Q-P margin = 47.96 — 40.00 = 7.96 i.e. 7.96 dB below limit

(Calibrated for system losses)
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| Annex A.iii  RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 10t Harmonic , was done in order to minimise radiated emissions testing
time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. Its radiated emissions frequency profile was observed,
using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT. Radiated emissions from
the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the EUT cables while
observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions occurred, clock
frequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test Site (OATS).

Test Set-up
1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table.
2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.
3. The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.
Ant. Tower 1-4m
Variable
3m
EUT& » > /
Support Units
PP S
Turn Table
/
soony ==
= !

Ground Plane

Test Receiver
\ [ | —
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate
frequencies of higher emissions will be checked on a open test site. As the same purpose, for emission frequencies measured above
1 GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution
bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the
highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range

from0 t0360 with a speed as slow as possible, and keep the azimuth that highest emission is indicated on the spectrum
analyzer. Vary the antenna position again and record the highest value as a final reading.

5. Repeat step 4 until all frequencies need to be measured were complete.

6. Repeat step 5 with search antenna in vertical polarized orientations.

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz
Sample Calculation Example

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any) from the
measured reading. For the limit is employed average value, therefore the peak value can be transferred to average value by
subtracting the duty factor. The basic equation with a sample calculation is as follows:

Peak = Reading + Corrected Factor
where
Corr. Factor = Antenna Factor + Cable Factor - Amplifier Gain (if any)
And the average value is

Average = Peak Value + Duty Factor or

Set RBW = 1MHz, VBW = 10Hz.
Note :
If the measured frequencies are fall in the restricted frequency band, the limit employed must be quasi peak value when frequencies
are below or equal to 1 GHz. And the measuring instrument is set to quasi peak detector function.
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Please see the attachment.
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EUT TEST CONDITIONS

| Annex C.i.  SUPPORTING EQUIPMENT DESCRIPTION |

The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description

. Cable Description
(Including Brand Name) Model & Serial Number

(List Length, Type & Purpose)

Laptop PC

Serial to USB Cable : 1 meter.




Serial# SL08062302-AMN-006(15.407 & RSS 210 Annex 9)(AMN12310)

Title:  RF Test Report of Amimon Ltd, model : AMN12310 Issue Date 02 August 2008
To FCC 15.407 2008 & RSS-210 Issue 7 : 2007 Page 56 of 59
www.siemic.com

Block Configuration Diagram for Radiated Emission

LISN 2, 120V 126Vv-@66HZ;
60Hz Power Input
LISN 1
\ 4
EUT
A
Host

<«—\Wooden table, 80cm above
ground plane

3 Meter

Receiving Antenna
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Block Configuration Diagram for Conducted Emission

120V @ 60Hz,
Power Input

LISN 2, 120V
60Hz

LISN 1

EUT

Host

<«—\Wooden table, 80cm above
ground plane
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| Annex C.ii. EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.

Test Description Of Operation

Emissions Testing The EUT was controlled via PC Using manufacturer’s program.

Others Testing TX mode is Special mode and full power.
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